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SHMR220700189601

NANJING FEELING RUBBER & PLASTIC PRODUCES CO.,LTD
NO.11 LANHUA ROAD, QIAOLIN INDUSTRIAL PARK, PUKOU
DISTRICT, NANJING, P.C:211100, CHINA

EPDM FLOOR

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

SGS Ref. No.
Date of Receipt
Testing Start Date
Testing End Date
Test result(s)
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Jul 19, 2022

For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only
to the sample(s) tested)
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Summary of Results:
No. Test Item Test Method Result Conclusion
Tensile Strength 2.95 MPa
1 BS 7188:1998+A2:2009 Pass
Elongation at Break 601 %
Note: Pass : Meet the requirements;

Fail : Does not meet the requirements;
/ : Not Apply to the judgment.

Original Sample Photo:
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Test Item: Tensile Test
Sample Description: Rubber part
Test Method: BS 7188:1998+A2:2009

Test Condition: P
Specimen thickness: 2.061 mm
Testing speed: 100 mm/min

Gauge length: 50 mm
Lab Environmental Condition: (23 + 2) 'C, (50 +5)
Test Result: '
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